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2.551 GHz 2578 GHz 100.000 kHz 2.55827 GHz 1.68 dBm -28.32 dB 2.677 GHz 2.685 GHz 1.000 MHz 2.67702 GHz -39.84 dBm -14.84 dB
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LTE Band 41/ 20MHz / 16QAM
Lowest Band Edge /1 RB Highest Band Edge / 1 RB
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m x| spectrum
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2.525 Gz £.331 GHp 1,000 MHz 252506 GHz -43.21 dBm -18.21 d8 2.635 GHz 2.657 GHz 100.000 kHz 2.65387 GHz 20.36 dBm -9.64 dB
2.531 GHz 2.545 GHz 1.000 MHz 2.54505 GHz -37.93 dém -24.93 d& 2.657 GHz 2.658 GHz 200.000 kHz 2.65706 GHz -31.50 dBm -21.50 dB
2546 GHz 2.550 GHz 1.000 MHz 2.55021 GHz -35.08 dém -25.08 d& 2,658 GHz 2,662 GHz 1,000 MHz 265832 GHz -32.95 dbm -22.95 dB
2.550 GHz 2.551 GHz 200,000 kHz 2.55130 GHz -35.97 dBm -25.57 dB 662 GHz 2677 oHe 1000 MH= S e715a oHe a5 e e de
25s15he ETENCLH 100,000 kHz 2.55509 GHz 20.09 dBm -9.91 d& 2.677 GHz 2.685 GHz 1.000 MHz 2.68431 GHz -43.25 dBm -18.25 dB
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purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | __Powerabs |  aLimit Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2.525 GHz 2.531 GHz 1.000 MHz 2.53140 GHz -40.64 dBm -15.64 d& 2.635 GHz 2.657 GHz 100.000 kHz 2.63643 GHz 0.71 dBm -29.29 dB
2.531 GHz 2.546 GHz 1.000 MHz 2.54630 GHz -30.45 dém -17.45 d8 2.657 GHz 2.658 GHz 200.000 kHz 2.65778 GHz -31.12 dBm -21.12 dB
2,546 GHz 2.550 GHz 1.000 MHz 2.55020 GHz -30.11 dBm -20.11 dé 2.658 GHz 2.662 GHz 1,000 MHz 2.65838 GHz -25.80 dBm -15.80 dB
2.550 GHz 2.551 GHz 200.000 kHz 2.55143 GHz -35.32 dBm -25.32 dB 5 667 GH= 2677 GHz 1,000 MHz 2 66230 GHe Z57.52 dbm S14.57 dB
2.551 GHz 2.57S GHz 100.000 kHz 2.57194 GHz 0.71 deém =29.29 d8 2,677 GHz 2.685 GHz 1.000 MHz 2.67707 GHz -40.13 dbm -15.13 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG760506-01B

LTE Band 41 / 5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum

Ref Level 0.00 dém Offset 15.90 dB

SGL Count 100/100

Mode Auto Swesp

Spect 1
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Power Abs |
30.000 MHz 1.000 GHz 1.000 MHz 503.29085 MHz -42.88 dbm -17.85 dB 30,000 MHz 1,000 GHz 1.000 MHz 948.37331 MHz -42.91 dBm 91 de
1.000 GHz 2,525 GHz 1.000 MHz 2.37082 GHz -42.53 dBm -17.53 dB 1.000 GHz 2,525 GHz 1.000 MHz 2.39102 GHz -42.59 dBm .59 dB
2,685 GHz 3.000 GHz 1.000 MHz 2.89583 GHz -42,25 dBm -17.25 dB 2.685 GHz 3,000 GHz 1.000 MHz 2.87253 GHz -42.07 dBm .07 de
3.000 GHz 7.000 GHz 1.000 MHz 6.99325 GHz -36.81 dBm -11.81 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.68829 GHz -36.74 dBm 74 de
7.000 GHz 10,000 GHz 1.000 MHz 7.86561 GHz -38,00 dBm -13,00 dB 7.000 GHz 10,000 GHz 1.000 MHz 7.85961 GHz -37.31 dBm 81 dB
10.000 GHz 14.000 GHz 1.000 MHz 10.31171 GHz -37.12 dbm -12.12 dB 10.000 GHz 14,000 GHz 1.000 MHz 10.31171 GHz -37.24 dBm 24 dg
14.000 GHz 18.000 GHz 1.000 MHz 15.76303 GHz -33.90 dBm -8.90 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.75803 GHz -34,04 dBm .04 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.79465 GHz -33.61 dBm -8.61 dB 18.000 GHz 27,000 GHz 1.000 MHz 19.78665 GHz -33,70 dBém
{ 1 J L] ( )|
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Middle Channel / 16QAM
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Spectrum k= Spects 1 o
Ref Level 0.00 dém  Offset 15.90 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 15,90 dB Mode Auto Sweep
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Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | pPowerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 862.08646 MHz -42.98 dBm -17.98 dB 30,000 MHz 1,000 GHz 1.000 MHz 033.24583 MHz -42.84 dBém -17.84 d&
1.000 GHz 2,525 GHz 1.000 MHz 2.28316 GHz -42.60 dBm -17.60 dB 1.000 GHz 2,525 GHz 1.000 MHz 2.31517 GHz -42.56 dBm -17.56 dB
2,685 GHz 3.000 GHz 1.000 MHz 2.89630 GHz -42,26 dBm -17.26 dB 2.685 GHz 3,000 GHz 1.000 MHz 2.9726% GHz -42.49 dBm -17.48 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.84477 GHz -36.88 dBm -11.88 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.85377 GHz -36.73 dBm -11.73 dB
7.000 GHz 10,000 GHz 1.000 MHz 7.86111 GHz -37.94 dBm -12,94 dB 7.000 GHz 10,000 GHz 1.000 MHz 7.85811 GHz -37.91 dBm -12.91 d8
10.000 GHz 14.000 GHz 1.000 MHz 10.31121 GHz -37.13 dbm -12.13 dB 10.000 GHz 14,000 GHz 1.000 MHz 10.32071 GHz -37.27 dBm -12.27 db
14.000 GHz 18.000 GHz 1.000 MHz 15.76453 GHz -33.84 dBm -8.84 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.76753 GHz -33.91 dBm -8.81 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.80265 GHz -33.76 dBm -8.76 dB 18.000 GHz 27,000 GHz 1.000 MHz 12.01414 GHz -33,73 dBm -8.73 dB
( I J o ( Il
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SPORTON LAB.

FCC RF Test Report

Report No. : FG760506-01B

LTE Band 41 / 5MHz

Highest Channel / QPSK

Highest Channel / 16QAM

pectrum u%;" pec! 1 ué]
Ref Level 0.00 dBm Offset 15.90 dB Mode Auto Swesp Ref Level 0.00 dBm Offset 15,90 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit | Rangelow | Rangeup | RBW | Frequency Power Abs ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 511.53173 MHz -42.72 dbm -17.72 dB 30,000 MHz 1,000 GHz 1.000 MHz 990.54723 MHz -42.91 dBm -17.91 dB
1.000 GHz 2,525 GHz 1.000 MHz 2.33538 GHz -42.40 dBm -17.40 dB 1.000 GHz 2,525 GHz 1.000 MHz 2.32028 GHz -42.54 dBm -17.54 dB
2,685 GHz 3.000 GHz 1.000 MHz 2.98748 GHz -42,06 dBm -17.05 dB 2.685 GHz 3,000 GHz 1.000 MHz 2.99630 GHz -42.22 dBm -17.22 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99025 GHz -36.54 dBm -11.54 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.98875 GHz -36.75 dBm -11.75 d8
7.000 GHz 10,000 GHz 1.000 MHz 7.86011 GHz -37.97 dBm -12,97 dB 7.000 GHz 10,000 GHz 1.000 MHz 7.85761 GHz -37,99 dBm -12.99 dB
10.000 GHz 14.000 GHz 1.000 MHz 10.33221 GHz -37.23 dbm -12.23 dB 10.000 GHz 14,000 GHz 1.000 MHz 10.31071 GHz -37.05 dBm -12.05 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.76853 GHz -33.73 dBm -8.73 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.77053 GHz -33.93 dBm -8.83 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.86315 GHz -33.68 dBm -8.68 dB 18.000 GHz 27,000 GHz 1.000 MHz 19.84115 GHz -33,70 dBém -8.70 dB
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LTE Band 41 / 10MHz
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Lowest Channel / 16QAM
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Spectrum - Spec 1 -
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Spurious Emissions Spurious Emissions
Range Low Range Up | REW | Freguency | Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 882.93102 MHz -42.73 dBm -17.73 dB 30,000 MHz 1,000 GHz 1.000 MHz 803.59570 MHz -42,82 dBm -17.82 dg
1.000 GHz 2,525 GHz 1.000 MHz 2.46078 GHz -42.60 dBm -17.60 dB 1.000 GHz 2,525 GHz 1.000 MHz 2.30717 GHz -42.49 dBm -17.43 dB
2,685 GHz 3.000 GHz 1.000 MHz 2.98465 GHz -42,07 dBm -17.07 dB 2.685 GHz 3,000 GHz 1.000 MHz 2.99662 GHz -41,84 dBm -16.84 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99025 GHz -36.83 dBm -11.83 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.86027 GHz -37.03 dBm -12.03 d8
7.000 GHz 10,000 GHz 1.000 MHz 7.86211 GHz -37.87 dBm -12,87 dB 7.000 GHz 10,000 GHz 1.000 MHz 7.86111 GHz -37.36 dBm -12.86 dB
10.000 GHz 14.000 GHz 1.000 MHz 10.32021 GHz -37.16 dbm -12.16 dB 10.000 GHz 14,000 GHz 1.000 MHz 10.30821 GHz -37.17 dBm -12.17 db
14.000 GHz 18,000 GHz 1.000 MHz 15.76003 GHz -33,92 dBm -8.92 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.20610 GHz -33,95 dBm -8.95 dB
18.000 GHz 27.000 GHz 1.000 MHz 15.84315 GHz -33.67 dBm -8.67 dB 18.000 GHz 27,000 GHz 1.000 MHz 15.80214 GHz -33.67 dBm -8.,67 dB
( ) J ( ) ] Ve
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Report No. : FG760506-01B

LTE Band 41/ 10MHz

Spectrum ué' Spect 1 ué:
Ref Level 0.00 dBm Offset 15.90 dB Mode Auto Swesp Ref Level 0.00 dBm Offset 15,90 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit ¢heck PABS Limit ¢heck PABS
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Power Abs |
30.000 MHz 1.000 GHz 1.000 MHz 513.47076 MHz -42.67 dbm -17.67 dB 30,000 MHz 1,000 GHz 1.000 MHz 821.17181 MHz -42.,87 dBm .87 di
1.000 GHz 2,525 GHz 1.000 MHz 2.25152 GHz -42.69 dBm -17.69 dB 1.000 GHz 2,525 GHz 1.000 MHz 2.50423 GHz -42.36 dBm .36 dB
2,685 GHz 3.000 GHz 1.000 MHz 2.89787 GHz -41.85 dBm -16.85 dB 2.685 GHz 3,000 GHz 1.000 MHz 2.98386 GHz -42.17 dBm 17 de
3.000 GHz 7.000 GHz 1.000 MHz 6.85477 GHz -36.76 dBm -11.76 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.99175 GHz -36.74 dBm 74 de
7.000 GHz 10,000 GHz 1.000 MHz 7.85811 GHz -37.85 dBm -12,85 dB 7.000 GHz 10,000 GHz 1.000 MHz 7.86211 GHz -37.33 dBm 83 dB
10.000 GHz 14.000 GHz 1.000 MHz 10.30571 GHz -37.13 dbm -12.13 dB 10.000 GHz 14,000 GHz 1.000 MHz 10.31121 GHz -37.15 dBm .15 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.76453 GHz -33.99 dBm -8.99 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.77403 GHz -33.85 dBm .85 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.77965 GHz -33.70 dBm -8.70 dB 18.000 GHz 27,000 GHz 1.000 MHz 19.79465 GHz -33 .49 dBm
{ 1 J L] ( )| J
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Spectrum - Spect 1 -
Ref Level 0.00 dém  Offset 15.90 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 15,90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Start 30.0 MHz 56008 pts Stop 27.0 GHz | |[(Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Range Up REW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | pPowerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 934.31534 MHz -42.83 dBm -17.83 dB 30,000 MHz 1,000 GHz 1.000 MHz 845.60470 MHz -42.93 dBm -17.93 d&
1.000 GHz 2,525 GHz 1.000 MHz 2.48517 GHz -42.65 dBm -17.65 dB 1.000 GHz 2,525 GHz 1.000 MHz 2.28849 GHz -42.60 dBm -17.60 dB
2,685 GHz 3.000 GHz 1.000 MHz 2.89630 GHz -42.17 dBm -17.17 dB 2.685 GHz 3,000 GHz 1.000 MHz 2.99174 GHz -42.16 dBm -17.16 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.70679 GHz -36.92 dBm -11.92 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.99075 GHz -36.78 dBm -11.78 d8
7.000 GHz 10,000 GHz 1.000 MHz 7.85911 GHz -37.64 dBm -12.64 dB 7.000 GHz 10,000 GHz 1.000 MHz 7.86211 GHz -37.,95 dBm -12.95 dB
10.000 GHz 14.000 GHz 1.000 MHz 10.29921 GHz -36.87 dbm -11.87 dB 10.000 GHz 14,000 GHz 1.000 MHz 10.32171 GHz -36.97 dBm -11.97 db
14.000 GHz 18.000 GHz 1.000 MHz 15.77203 GHz -33.93 dBm -8.93 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.77003 GHz -33,97 dBm -8.97 d&
18.000 GHz 27.000 GHz 1.000 MHz 19.79515 GHz -33.61 dBm -8.61 dB 18.000 GHz 27,000 GHz 1.000 MHz 19.86265 GHz -33,73 dBm -8.73 dB
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Report No. : FG760506-01B

LTE Band 41/ 15MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Dater 3 AUG 2017 12:19:58

Date: 3 AUG.2017 12:20:54

Spectrum ué' Spect 1 ué:
Ref Level 0.00 dBm Offset 15.90 dB Mode Auto Swesp Ref Level 0.00 dBm Offset 15,90 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Power Abs |
30.000 MHz 1.000 GHz 1.000 MHz 878.56822 MHz -42.93 dbm -17.93 dB 30,000 MHz 1,000 GHz 1.000 MHz 508.6231% MHz -42.89 dBm .89 di
1.000 GHz 2,525 GHz 1.000 MHz 2.31556 GHz -42.02 dBm -17.02 dB 1.000 GHz 2,525 GHz 1.000 MHz 2.46116 GHz -42.47 dBm 47 dB
2,685 GHz 3.000 GHz 1.000 MHz 2.98323 GHz -42.17 dBm -17.17 dB 2.685 GHz 3,000 GHz 1.000 MHz 2.99536 GHz -41.,89 dBm .89 de
3.000 GHz 7.000 GHz 1.000 MHz 6.85577 GHz -36.97 dBm -11.97 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.99075 GHz -36.80 dBm .80 d&
7.000 GHz 10,000 GHz 1.000 MHz 7.85811 GHz -37.89 dBm -12,80 dB 7.000 GHz 10,000 GHz 1.000 MHz 7.85411 GHz -37,97 dBm 97 dB
10.000 GHz 14.000 GHz 1.000 MHz 10.30271 GHz -37.18 dbm -12.18 dB 10.000 GHz 14,000 GHz 1.000 MHz 10.29421 GHz -37.15 dBm .15 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.75703 GHz -33.88 dBm -8.88 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.76453 GHz -33,93 dBm .93 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.88265 GHz -33.47 dBm -8.47 dB 18.000 GHz 27,000 GHz 1.000 MHz 19.79265 GHz -33.55 dBm
{ 1 J L] ( )| J
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Spectrum - Spect 1 -
Ref Level 0.00 dém  Offset 15.90 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 15,90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Spurious Emissions Spurious Emissions
Rangelow | Range Up REW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | pPowerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 889.23288 MHz -42,77 dBm -17.77 dB 30,000 MHz 1,000 GHz 1.000 MHz 807.95852 MHz -42.81 dBm -17.81 d8
1.000 GHz 2,525 GHz 1.000 MHz 2.30222 GHz -42.61 dBm -17.61 dB 1.000 GHz 2,525 GHz 1.000 MHz 2.28430 GHz -42.70 dBm -17.70 d&
2,685 GHz 3.000 GHz 1.000 MHz 2.98260 GHz -42,29 dBm -17.29 dB 2.685 GHz 3,000 GHz 1.000 MHz 2.99756 GHz -41,97 dBm -16.97 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.85127 GHz -36.97 dBm -11.97 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.85227 GHz -36.98 dBm -11.98 d8
7.000 GHz 10,000 GHz 1.000 MHz 7.86061 GHz -37.96 dBm -12,96 dB 7.000 GHz 10,000 GHz 1.000 MHz 7.86461 GHz -37.63 dBm -12.63 dB
10.000 GHz 14.000 GHz 1.000 MHz 10.31371 GHz -37.07 dbm -12.07 dB 10.000 GHz 14,000 GHz 1.000 MHz 10.31671 GHz -37.18 dBm -12.15 db
14.000 GHz 18.000 GHz 1.000 MHz 15.77053 GHz -34.07 dBm -9.07 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.76103 GHz -33.96 dBm -8.86 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.79915 GHz -33.60 dBm -8.60 dB 18.000 GHz 27,000 GHz 1.000 MHz 19.88465 GHz -33.66 dBm -8.66 d&
( ) J o ( ) ]
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LTE Band 41/ 15MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum u%;" Spect 1 ué]
Ref Level 0.00 dBm Offset 15.90 dB Mode Auto Swesp Ref Level 0.00 dBm Offset 15,90 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit ¢heck PABS Limit ¢heck PABS
_10 AP R REGUE A BE nabe _10 dBTP—p UGS e ABE .
-20 dBm -20 dBm
SPURIOUS_LINE_ABS SPURIQUS_LINE_ABS
AANAAPmMNIANAN Np e ||| " s AP s v e
el R
-50 dBm
60 dBm
-70 dBm
-80 dBm -80 dBm
a0 de -an dem
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Power Abs |
30.000 MHz 1.000 GHz 1.000 MHz 856.75412 MHz -42.78 dbm -17.75 dB 30,000 MHz 1,000 GHz 1.000 MHz 860.50725 MHz -42.54 dBm .54 dg
1.000 GHz 2,525 GHz 1.000 MHz 2.47183 GHz -42.62 dBm -17.62 dB 1.000 GHz 2,525 GHz 1.000 MHz 2.31327 GHz -42.46 dBm .46 dB
2,685 GHz 3.000 GHz 1.000 MHz 2.98024 GHz -42.16 dBm -17.16 dB 2.685 GHz 3,000 GHz 1.000 MHz 2.99032 GHz -42.20 dBm .20 dg
3.000 GHz 7.000 GHz 1.000 MHz 6.85177 GHz -36.76 dBm -11.76 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.99025 GHz -36.86 dBm .86 d&
7.000 GHz 10,000 GHz 1.000 MHz 7.85361 GHz -37.94 dBm -12,94 dB 7.000 GHz 10,000 GHz 1.000 MHz 7.41468 GHz -37.,96 dBm .96 dB
10.000 GHz 14.000 GHz 1.000 MHz 10.31871 GHz -37.08 dBm -12.08 dB 10.000 GHz 14,000 GHz 1.000 MHz 10.31821 GHz -37.18 dBm .13 de
14.000 GHz 18.000 GHz 1.000 MHz 15.76553 GHz -34.00 dBm -9.00 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.76653 GHz -33,92 dBm .92 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.78315 GHz -33.40 dBm -8.40 dB 18.000 GHz 27,000 GHz 1.000 MHz 19.79465 GHz -33.51 dBm .51 de
{ 1 J L] ( )| J

Dater 3. AUG 2017 12:23:39

Date: 3 AUG.2017 12:24:34

LTE Band 41 / 20MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum
Ref Level 0.00 dBm  Offset 15,90 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 1590 d@ Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AugPwr (@1 avgPwr
Limit gheck PARS Limit heck PARS
10 dBME—GRURICUS LINE ABS naks 10 dBrE—BRURIOUS HINE ABE ;
-20 dBm -20 dBm
SPURIOUS_LINE_ABS SPURIQUS_LINE_ABS
o PANAPAL A ANINAPN Vo - v 40 b e AP ANANAPA . s
-50 dBr -50 dBm
-60 dB -50 dBm
-70 dBm -70 dBm
-80 dBm -80 dBm
-a0 d8 90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz | (|[ start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 965.33982 MHz -43.00 dBm -18.00 dB 30,000 MHz 1,000 GHz 1.000 MHz 910.56222 MHz -42,89 dBm -17.89 dg
1.000 GHz 2,525 GHz 1.000 MHz 2.46192 GHz -42.24 dBm -17.24 dB 1.000 GHz 2,525 GHz 1.000 MHz 2.12460 GHz -42.65 dBm -17.65 dB
2.685 GHz 3.000 GHz 1.000 MHz 2.99048 GHz -42.06 dBm -17.06 dB 2.685 GHz 3.000 GHz 1.000 MHz 2.97710 GHz -42.37 dBm -17.37 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99075 GHz -36.99 dBm -11.99 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99175 GHz -36.92 dBm -11.92 dB
7.000 GHz 10,000 GHz 1.000 MHz 7.86261 GHz -37.92 dBm -12,92 dB 7.000 GHz 10,000 GHz 1.000 MHz 7.86561 GHz -37.93 dBm -12.93 dB
10.000 GHz 14.000 GHz 1.000 MHz 10.30121 GHz -37.14 dBm -12.14 dB 10.000 GHz 14,000 GHz 1.000 MHz 10.29471 GHz -37.19 dBm -12.19 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.76803 GHz -33.71 dBm -8.71 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.76603 GHz -33.82 dBm -8.82 d8
18.000 GHz 27.000 GHz 1.000 MHz 19.768865 GHz -33.69 dBm -8.69 dB 18.000 GHz 27.000 GHz 1.000 MHz 19.84415 GHz -33.59 dBm -8.59 d8
Ax

\ ) ]

Date: 3.AUG 2017 12:25.29

( Il

Date: 3 AUG.2017 12:268:23
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LTE Band 41/ 20MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum

Ref Level 0.00 dém Offset 15.90 dB

SGL Count 100/100

Mode Auto Swesp

Spect 1

Ref Level 0,00 dém Offset 1590 dg

SGL Count 100/100

Mode Auto Swesp

Date: 3. AUG 2017 12:27:18

Date: 3 AUG.2017 12:28:13

@1 AvgPwr (@1 AvgPwr
Limit ¢heck PABS Limit ¢heck PABS
_10 AP R REGUE A BE nabe _10 dBTP—p UGS e ABE .
-20 dBm -20 dBm
SPURIOUS_LINE_ABS SPURIQUS_LINE_ABS
oy NP NSNS " 40 b — o AANNAPA L AMNASAN . e
e
-50 dBm
60 dBm
=70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz | ||| Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Power Abs |
30.000 MHz 1.000 GHz 1.000 MHz 897.95852 MHz -43.03 dBm -18.03 dB 30,000 MHz 1,000 GHz 1.000 MHz 968.24838 MHz -42.89 dBm .85 di
1.000 GHz 2,525 GHz 1.000 MHz 2.21798 GHz -42.45 dBm -17.45 dB 1.000 GHz 2,525 GHz 1.000 MHz 2.33461 GHz -42.57 dBm 57 dB
2,685 GHz 3.000 GHz 1.000 MHz 2.89961 GHz -41.95 dBm -16.95 dB 2.685 GHz 3,000 GHz 1.000 MHz 2.99961 GHz -42.24 dBm 24 dg
3.000 GHz 7.000 GHz 1.000 MHz 6.98975 GHz -36.92 dBm -11.92 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.99825 GHz -36.94 dBm .84 di
7.000 GHz 10,000 GHz 1.000 MHz 7.42318 GHz -37.79 dBm -12,79 dB 7.000 GHz 10,000 GHz 1.000 MHz 7.86961 GHz -37,93 dBm 93 dB
10.000 GHz 14.000 GHz 1.000 MHz 10.31671 GHz -37.03 dbm -12.03 dB 10.000 GHz 14,000 GHz 1.000 MHz 10.31971 GHz -37.14 dBm 14 de
14.000 GHz 18.000 GHz 1.000 MHz 15.76053 GHz -33.81 dBm -8.81 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.76153 GHz -33.96 dBm .86 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.84115 GHz -33.67 dBm -8.67 dB 18.000 GHz 27,000 GHz 1.000 MHz 192.90264 GHz -33.62 dBm
{ 1 J L] ( )| J

Highest Channel / QPSK

Highest Channel / 16QAM

Date: 3.AUG 2017 12:29.08

Date: 3. AUG.2017 12:30:03

Spectrum - Spect 1 -
Ref Level 0.00 dém  Offset 15.90 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 15,90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit heck PARS Limit Fheck PARS
_10 dBre—BRURIOUS FINE ARS nabs _10 dBre—BRURIOUS LINE ABE pak
-20 dBm -20 dBm
SPURIOUS_LINE_ABS SPURIQUS_LINE_ABS
.y AN P AN s - i . e AAPPA P AIAASPON - e
-40 dBm
Lo
-50 dBm -50 dBm
60 d8 60 dBm
-70 dB -70 dBm
-80 dBm -80 dBm
-90 de -90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz | |[(Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Range Up REW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | pPowerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 983.27586 MHz -42.71 dBm -17.71 dB 30,000 MHz 1,000 GHz 1.000 MHz 969.21789 MHz -42.86 dBm -17.86 d&
1.000 GHz 2,525 GHz 1.000 MHz 2.31327 GHz -42.48 dBm -17.48 dB 1.000 GHz 2,525 GHz 1.000 MHz 2.33652 GHz -42.42 dBm -17.42 dB
2,685 GHz 3.000 GHz 1.000 MHz 2.89725 GHz -42.38 dBm -17.38 dB 2.685 GHz 3,000 GHz 1.000 MHz 2.99866 GHz -42.18 dBm -17.19 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.84927 GHz -36.98 dBm -11.98 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.98875 GHz -36.65 dBm -11.65 dB
7.000 GHz 10,000 GHz 1.000 MHz 7.86161 GHz -37.95 dBm -12,95 dB 7.000 GHz 10,000 GHz 1.000 MHz 7.42818 GHz -38.02 dBm -13.02 dB
10.000 GHz 14.000 GHz 1.000 MHz 10.30021 GHz -37.20 dBm -12.20 dB 10.000 GHz 14,000 GHz 1.000 MHz 10.32071 GHz -37.13 dBm -12.13 db
14.000 GHz 18.000 GHz 1.000 MHz 15.75903 GHz -33.72 dBm -8.72 dB 14.000 GHz 18,000 GHz 1.000 MHz 15.76503 GHz -33,92 dBm -8.92 d&
18.000 GHz 27.000 GHz 1.000 MHz 19.78365 GHz -33.63 dBm -8.63 dB 18.000 GHz 27,000 GHz 1.000 MHz 19,78565 GHz -33.62 dBm -8.62 d&
( ) J o ( ) ]
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Report No. : FG760506-01B

Frequency Stability

Test Conditions LTE Band 41 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0009
40 Normal Voltage 0.0089
30 Normal Voltage 0.0086
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0009
0 Normal Voltage 0.0093

-10 Normal Voltage 0.0006 PASS
-20 Normal Voltage 0.0084
-30 Normal Voltage 0.0086
20 Maximum Voltage 0.0083
20 Normal Voltage 0.0000
20 Battery End Point 0.0004

Note:

1. Normal Voltage =4.0 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A41-30 of 30




SPORTON LAB.

FCC RF Test Report

Report No. : FG760506-01B

Appendix B. Test Results of ERP/EIRP and Radiated Test

LTE Band 2/ 1.4MHz (Average) (GT - LC =-3.7 dB)
Channel Mode : RB Conducted EIRP
Size | Offset [Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 3 3 22.21 0.1663 18.51 0.0710
Middle QPSK 3 3 22.23 0.1671 18.53 0.0713
Highest 3 3 21.29 0.1346 17.59 0.0574
Lowest 1 0 21.36 0.1368 17.66 0.0583
Middle 16QAM 1 0 21.48 0.1406 17.78 0.0600
Highest 1 0 20.59 0.1146 16.89 0.0489
Limit EIRP < 2W Result PASS
LTE Band 2/ 3MHz (Average) (GT - LC =-3.7 dB)
RB Conducted EIRP
Channel Mode :
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 0 22.24 0.1675 18.54 0.0714
Middle QPSK 1 0 21.39 0.1377 17.69 0.0587
Highest 1 0 21.35 0.1365 17.65 0.0582
Lowest 1 0 20.60 0.1148 16.90 0.0490
Middle 16QAM 1 0 20.67 0.1167 16.97 0.0498
Highest 1 0 20.71 0.1178 17.01 0.0502
Limit EIRP < 2W Result PASS
LTE Band 2 / 5MHz (Average) (GT - LC =-3.7 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 0 22.20 0.1660 18.50 0.0708
Middle QPSK 1 0 21.48 0.1406 17.78 0.0600
Highest 1 0 21.29 0.1346 17.59 0.0574
Lowest 1 12 20.61 0.1151 16.91 0.0491
Middle 16QAM 1 12 20.67 0.1167 16.97 0.0498
Highest 1 12 20.69 0.1172 16.99 0.0500
Limit EIRP < 2W Result PASS
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Report No. : FG760506-01B

LTE Band 2/ 10MHz (Average) (GT - LC = -3.7 dB)
Channel Mode : RB Conducted EIRP
Size | Offset [Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 0 22.34 0.1714 18.64 0.0731
Middle QPSK 1 0 22.35 0.1718 18.65 0.0733
Highest 1 0 22.36 0.1722 18.66 0.0735
Lowest 1 0 21.53 0.1422 17.83 0.0607
Middle 16QAM 1 0 21.63 0.1455 17.93 0.0621
Highest 1 0 21.61 0.1449 17.91 0.0618
Limit EIRP < 2W Result PASS
LTE Band 2/ 15MHz (Average) (GT - LC = -3.7 dB)
RB Conducted EIRP
Channel Mode :
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 0 22.43 0.1750 18.73 0.0746
Middle QPSK 1 0 22.43 0.1750 18.73 0.0746
Highest 1 0 22.41 0.1742 18.71 0.0743
Lowest 1 0 21.66 0.1466 17.96 0.0625
Middle 16QAM 1 0 21.74 0.1493 18.04 0.0637
Highest 1 0 21.70 0.1479 18.00 0.0631
Limit EIRP < 2W Result PASS
LTE Band 2 / 20MHz (Average) (GT - LC =-3.7 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 0 22.62 0.1828 18.92 0.0780
Middle QPSK 1 0 22.61 0.1824 18.91 0.0778
Highest 1 0 22.49 0.1774 18.79 0.0757
Lowest 1 0 21.82 0.1521 18.12 0.0649
Middle 16QAM 1 0 21.77 0.1503 18.07 0.0641
Highest 1 0 21.77 0.1503 18.07 0.0641
Limit EIRP < 2W Result PASS
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LTE Band 4 / 1.4MHz (Average) (GT - LC =-5.1 dB)
Channel Mode : RB Conducted EIRP
Size | Offset [Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 3 3 21.56 0.1432 16.46 0.0443
Middle QPSK 3 3 21.60 0.1445 16.50 0.0447
Highest 3 3 21.57 0.1435 16.47 0.0444
Lowest 1 0 20.80 0.1202 15.70 0.0372
Middle 16QAM 1 0 20.87 0.1222 15.77 0.0378
Highest 1 0 20.81 0.1205 15.71 0.0372
Limit EIRP < 1W Result PASS
LTE Band 4 / 3MHz (Average) (GT - LC =-5.1 dB)
RB Conducted EIRP
Channel Mode :
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 0 21.64 0.1459 16.54 0.0451
Middle QPSK 1 0 21.67 0.1469 16.57 0.0454
Highest 1 0 21.63 0.1455 16.53 0.0450
Lowest 1 0 20.95 0.1245 15.85 0.0385
Middle 16QAM 1 0 21.01 0.1262 15.91 0.0390
Highest 1 0 20.94 0.1242 15.84 0.0384
Limit EIRP < 1W Result PASS
LTE Band 4 / 5MHz (Average) (GT - LC =-5.1 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 12 21.62 0.1452 16.52 0.0449
Middle QPSK 1 12 21.66 0.1466 16.56 0.0453
Highest 1 12 21.61 0.1449 16.51 0.0448
Lowest 1 12 20.93 0.1239 15.83 0.0383
Middle 16QAM 1 12 21.00 0.1259 15.90 0.0389
Highest 1 12 20.93 0.1239 15.83 0.0383
Limit EIRP < 1W Result PASS
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LTE Band 4/ 10MHz (Average) (GT - LC = -5.1 dB)
Channel Mode : RB Conducted EIRP
Size | Offset [Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 0 22.66 0.1845 17.56 0.0570
Middle QPSK 1 0 22.71 0.1866 17.61 0.0577
Highest 1 0 22.74 0.1879 17.64 0.0581
Lowest 1 0 21.88 0.1542 16.78 0.0476
Middle 16QAM 1 0 21.77 0.1503 16.67 0.0465
Highest 1 0 21.91 0.1552 16.81 0.0480
Limit EIRP < 1W Result PASS
LTE Band 4 / 15MHz (Average) (GT - LC =-5.1 dB)
RB Conducted EIRP
Channel Mode :
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 0 22.76 0.1888 17.66 0.0583
Middle QPSK 1 0 22.79 0.1901 17.69 0.0587
Highest 1 0 22.79 0.1901 17.69 0.0587
Lowest 1 0 21.97 0.1574 16.87 0.0486
Middle 16QAM 1 0 21.95 0.1567 16.85 0.0484
Highest 1 0 22.00 0.1585 16.90 0.0490
Limit EIRP < 1W Result PASS
LTE Band 4 / 20MHz (Average) (GT - LC =-5.1 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1 0 22.85 0.1928 17.75 0.0596
Middle QPSK 1 0 22.93 0.1963 17.83 0.0607
Highest 1 0 22.92 0.1959 17.82 0.0605
Lowest 1 0 21.98 0.1578 16.88 0.0488
Middle 16QAM 1 0 21.96 0.1570 16.86 0.0485
Highest 1 0 21.99 0.1581 16.89 0.0489
Limit EIRP < 1W Result PASS
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LTE Band 5/ 1.4MHz (Average) (GT - LC =-5dB)
Channel Mode : RB Conducted ERP
Size | Offset [Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 3 3 22.35 0.1718 15.20 0.0331
Middle QPSK 3 3 22.18 0.1652 15.03 0.0318
Highest 3 3 22.53 0.1791 15.38 0.0345
Lowest 1 3 21.59 0.1442 14.44 0.0278
Middle 16QAM 1 3 21.57 0.1435 14.42 0.0277
Highest 1 3 21.85 0.1531 14.70 0.0295
Limit ERP < 7W Result PASS
LTE Band 5/ 3MHz (Average) (GT - LC =-5 dB)
RB Conducted ERP
Channel Mode :
Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 0 22.43 0.1750 15.28 0.0337
Middle QPSK 1 0 22.23 0.1671 15.08 0.0322
Highest 1 0 22.59 0.1816 15.44 0.0350
Lowest 1 14 21.75 0.1496 14.60 0.0288
Middle 16QAM 1 14 21.53 0.1422 14.38 0.0274
Highest 1 14 21.61 0.1449 14.46 0.0279
Limit ERP < 7W Result PASS
LTE Band 5/5MHz (Average) (GT - LC = -5 dB)
Channel Mode : RB Conducted ERP
Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 0 22.33 0.1710 15.18 0.0330
Middle QPSK 1 0 22.19 0.1656 15.04 0.0319
Highest 1 0 22.46 0.1762 15.31 0.0340
Lowest 1 12 21.74 0.1493 14.59 0.0288
Middle 16QAM 1 12 21.70 0.1479 14.55 0.0285
Highest 1 12 21.65 0.1462 14.50 0.0282
Limit ERP < 7W Result PASS
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LTE Band 5/ 10MHz (Average) (GT - LC = -5 dB)

Channel Mode : RB Conducted ERP
Size | Offset |Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 0 23.25 0.2113 16.10 0.0407
Middle QPSK 1 0 23.33 0.2153 16.18 0.0415
Highest 1 0 23.19 0.2084 16.04 0.0402
Lowest 1 49 22.17 0.1648 15.02 0.0318
Middle 16QAM 1 49 22.46 0.1762 15.31 0.0340
Highest 1 49 22.34 0.1714 15.19 0.0330

Limit ERP < 7W Result PASS
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LTE Band 7 / 5MHz (Average) (GT - LC =-3.8 dB)
Channel Mode : RB Conducted EIRP
Size | Offset [Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1.00 | 12.00 21.97 0.1574 18.17 0.0656
Middle QPSK 1.00 | 12.00 22.03 0.1596 18.23 0.0665
Highest 1.00 | 12.00 21.45 0.1396 17.65 0.0582
Lowest 1.00 | 12.00 21.25 0.1334 17.45 0.0556
Middle 16QAM 1.00 | 12.00 21.28 0.1343 17.48 0.0560
Highest 1.00 | 12.00 20.75 0.1189 16.95 0.0495
Limit EIRP < 2W Result PASS
LTE Band 7 / 10MHz (Average) (GT - LC = -3.8 dB)
RB Conducted EIRP
Channel Mode :
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1.00 | 0.00 21.95 0.1567 18.15 0.0653
Middle QPSK 1.00 | 0.00 22.05 0.1603 18.25 0.0668
Highest 1.00 | 0.00 21.46 0.1400 17.66 0.0583
Lowest 1.00 | 0.00 21.21 0.1321 17.41 0.0551
Middle 16QAM 1.00 | 0.00 21.29 0.1346 17.49 0.0561
Highest 1.00 | 0.00 20.74 0.1186 16.94 0.0494
Limit EIRP < 2W Result PASS
LTE Band 7 / 15MHz (Average) (GT - LC = -3.8 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1.00 | 0.00 22.03 0.1596 18.23 0.0665
Middle QPSK 1.00 | 0.00 22.14 0.1637 18.34 0.0682
Highest 1.00 | 0.00 21.42 0.1387 17.62 0.0578
Lowest 1.00 | 0.00 21.30 0.1349 17.50 0.0562
Middle 16QAM 1.00 | 0.00 21.39 0.1377 17.59 0.0574
Highest 1.00 | 0.00 20.70 0.1175 16.90 0.0490
Limit EIRP < 2W Result PASS
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LTE Band 7 / 20MHz (Average) (GT - LC = -3.8 dB)

Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts)] EIRP(dBm) EIRP(W)
Lowest 1.00 | 0.00 22.40 0.1738 18.60 0.0724
Middle QPSK 1.00 | 0.00 22.27 0.1687 18.47 0.0703
Highest 1.00 | 0.00 22.10 0.1622 18.30 0.0676
Lowest 1.00 | 99.00 21.45 0.1396 17.65 0.0582
Middle 16QAM 1.00 | 99.00 21.49 0.1409 17.69 0.0587
Highest 1.00 | 99.00 20.85 0.1216 17.05 0.0507

Limit EIRP < 2W Result PASS
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ee FCC RF Test Report

Report No. : FG760506-01B

LTE Band 41 / 5MHz (Average) (GT - LC = -4.2 dB)
Channel Mode : RB Conducted EIRP
Size | Offset [Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1.00 | 12.00 22.81 0.1910 18.61 0.0726
Middle QPSK 1.00 | 12.00 22.57 0.1807 18.37 0.0687
Highest 1.00 | 12.00 22.92 0.1959 18.72 0.0745
Lowest 1.00 | 12.00 21.44 0.1393 17.24 0.0530
Middle 16QAM 1.00 | 12.00 21.22 0.1324 17.02 0.0504
Highest 1.00 | 12.00 21.57 0.1435 17.37 0.0546
Limit EIRP < 2W Result PASS
LTE Band 41 / 10MHz (Average) (GT - LC =-4.2 dB)
RB Conducted EIRP
Channel Mode :
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1.00 49 22.86 0.1932 18.66 0.0735
Middle QPSK 1.00 49 22.54 0.1795 18.34 0.0682
Highest 1.00 49 22.93 0.1963 18.73 0.0746
Lowest 1.00 49 21.47 0.1403 17.27 0.0533
Middle 16QAM 1.00 49 21.20 0.1318 17.00 0.0501
Highest 1.00 49 21.59 0.1442 17.39 0.0548
Limit EIRP < 2W Result PASS
LTE Band 41 / 15MHz (Average) (GT - LC =-4.2 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1.00 | 37.00 22.87 0.1936 18.67 0.0736
Middle QPSK 1.00 | 37.00 22.59 0.1816 18.39 0.0690
Highest 1.00 | 37.00 22.92 0.1959 18.72 0.0745
Lowest 1.00 | 74.00 21.62 0.1452 17.42 0.0552
Middle 16QAM 1.00 | 74.00 21.35 0.1365 17.15 0.0519
Highest 1.00 | 74.00 21.69 0.1476 17.49 0.0561
Limit EIRP < 2W Result PASS
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SPORTON LAB.

e% FCC RF Test Report

Report No. : FG760506-01B

LTE Band 41 / 20MHz (Average) (GT - LC = -4.2 dB)

Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts)] EIRP(dBm) EIRP(W)
Lowest 1.00 | 0.00 22.88 0.1941 18.68 0.0738
Middle QPSK 1.00 | 0.00 22.93 0.1963 18.73 0.0746
Highest 1.00 | 0.00 22.94 0.1968 18.74 0.0748
Lowest 1.00 | 99.00 21.71 0.1483 17.51 0.0564
Middle 16QAM 1.00 | 99.00 21.59 0.1442 17.39 0.0548
Highest 1.00 | 99.00 21.81 0.1517 17.61 0.0577

Limit EIRP < 2W Result PASS
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SPORTON LAB.

ee FCC RF Test Report

Report No. : FG760506-01B

LTE Band 38 /5MHz (Peak) (GT - LC = -4.2 dB)
Channel Mode : RB Conducted EIRP
Size | Offset [Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1.00 | 12.00 22.70 0.1862 18.50 0.0708
Middle QPSK 1.00 | 12.00 22.66 0.1845 18.46 0.0701
Highest 1.00 | 12.00 22.69 0.1858 18.49 0.0706
Lowest 1.00 | 12.00 21.35 0.1365 17.15 0.0519
Middle 16QAM 1.00 | 12.00 21.31 0.1352 17.11 0.0514
Highest 1.00 | 12.00 21.34 0.1361 17.14 0.0518
Limit EIRP < 2W Result PASS
LTE Band 38/ 10MHz (Peak) (GT - LC = -4.2 dB)
RB Conducted EIRP
Channel Mode -
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1.00 49 22.75 0.1884 18.55 0.0716
Middle QPSK 1.00 49 22.71 0.1866 18.51 0.0710
Highest 1.00 49 22.77 0.1892 18.57 0.0719
Lowest 1.00 49 21.37 0.1371 17.17 0.0521
Middle 16QAM 1.00 49 21.33 0.1358 17.13 0.0516
Highest 1.00 49 21.39 0.1377 17.19 0.0524
Limit EIRP < 2W Result PASS
LTE Band 38 / 15MHz (Peak) (GT - LC =-4.2 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts) EIRP(dBm) EIRP(W)
Lowest 1.00 | 74.00 22.93 0.1963 18.73 0.0746
Middle QPSK 1.00 | 74.00 22.90 0.1950 18.70 0.0741
Highest 1.00 | 74.00 22.93 0.1963 18.73 0.0746
Lowest 1.00 | 74.00 21.50 0.1413 17.30 0.0537
Middle 16QAM 1.00 | 74.00 21.48 0.1406 17.28 0.0535
Highest 1.00 | 74.00 21.51 0.1416 17.31 0.0538
Limit EIRP < 2W Result PASS
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SPORTON LAB.

e% FCC RF Test Report

Report No. : FG760506-01B

LTE Band 38 / 20MHz (Peak) (GT - LC =-4.2 dB)

Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts)] EIRP(dBm) EIRP(W)
Lowest 1.00 | 0.00 22.98 0.1986 18.78 0.0755
Middle QPSK 1.00 | 0.00 22.96 0.1977 18.76 0.0752
Highest 1.00 | 0.00 22.94 0.1968 18.74 0.0748
Lowest 1.00 | 99.00 21.63 0.1455 17.43 0.0553
Middle 16QAM 1.00 | 99.00 21.60 0.1445 17.40 0.0550
Highest 1.00 | 99.00 21.63 0.1455 17.43 0.0553

Limit EIRP < 2W Result PASS
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saronas. FCC RF Test Report

Report No. : FG76506-01B

Radiated Spurious Emission

LTE Band 2
LTE Band 2/ 1.4MHz / QPSK
. Over SPA S.G. TX Cable |TX Antenna .
Channel Frf&tin;y (5:;?) (Ialénr:) Limit Reading Power loss Gain Pol?g/zva)tlon
(dB) (dBm) (dBm) (dB) (dBi)
3756 -44.90 -13 -31.90 -61.84 -56.7 0.69 12.50 H
5640 -52.57 -13 -39.57 -74.02 -64.7 0.98 13.12 H
11278.5 -43.94 -13 -30.94 -714.74 -53.6 1.49 11.15 H
H
H
H
Middle H
3762 -45.69 -13 -32.69 -63.8 -57.5 0.69 12.50 V
5640 -52.77 -13 -39.77 -74.12 -64.9 0.98 13.12 \%
11278.5 -42.74 -13 -29.74 -73.73 -52.4 1.49 11.15 \%
V
V
V
\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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saronas. FCC RF Test Report

Report No. : FG76506-01B

LTE Band 2/ 3MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3702 -46.11 -13 -33.11 -63.11 -57.9 0.72 12.52 H
5550 -51.03 -13 -38.03 -72.59 -63.2 1.00 13.17 H
9252 -44.59 -13 -31.59 -73.84 -55.1 1.39 11.89 H
11100 -43.73 -13 -30.73 -74.07 -52.8 1.47 10.54 H
H
H
Lowest H
3702 -46.71 -13 -33.71 -64.57 -58.5 0.72 12.52 V
5550 -52.53 -13 -39.53 -74.03 -64.7 1.00 13.17 V
9252 -42.39 -13 -29.39 -71.07 -52.9 1.39 11.89 \%
11100 -43.33 -13 -30.33 -73.8 -52.4 1.47 10.54 V
V
V
V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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saronas. FCC RF Test Report

Report No. : FG76506-01B

LTE Band 2 /5MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3702 -46.31 -13 -33.31 -63.05 -58.1 0.72 12.52 H
5550 -51.93 -13 -38.93 -73.16 -64.1 1.00 13.17 H
9252 -43.49 -13 -30.49 -72.91 -54 1.39 11.89 H
11100 -43.73 -13 -30.73 -74.1 -52.8 1.47 10.54 H
H
H
Lowest H
3702 -46.41 -13 -33.41 -64.44 -58.2 0.72 12.52 V
5550 -53.33 -13 -40.33 -74.89 -65.5 1.00 13.17 V
9252 -42.89 -13 -29.89 -71.4 -53.4 1.39 11.89 \%
11100 -43.83 -13 -30.83 -74.19 -52.9 1.47 10.54 V
V
V
V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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saronas. FCC RF Test Report

Report No. : FG76506-01B

LTE Band 2/ 10MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3804 -47.39 -13 -34.39 -64.41 -59.2 0.67 12.48 H
5700 -53.51 -13 -40.51 -75.13 -65.6 0.99 13.08 H
11404 -43.23 -13 -30.23 -74.25 -53.3 1.50 11.57 H
H
H
H
Highest H
3804 -48.19 -13 -35.19 -66.48 -60 0.67 12.48 V
5700 -54.01 -13 -41.01 -75.57 -66.1 0.99 13.08 \%
11404 -43.63 -13 -30.63 -75.09 -53.7 1.50 11.57 \%
V
V
V
V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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saronas. FCC RF Test Report

Report No. : FG76506-01B

LTE Band 2/ 15MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3702 -45.41 -13 -32.41 -62.74 -57.2 0.72 12.52 H
5550 -51.73 -13 -38.73 -73.39 -63.9 1.00 13.17 H
9252 -44.69 -13 -31.69 -73.77 -55.2 1.39 11.89 H
11100 -43.73 -13 -30.73 -73.95 -52.8 1.47 10.54 H
H
H
Lowest H
3702 -46.91 -13 -33.91 -64.99 -58.7 0.72 12.52 V
5550 -52.33 -13 -39.33 -73.67 -64.5 1.00 13.17 V
9252 -42.69 -13 -29.69 -71.49 -53.2 1.39 11.89 \%
11100 -43.43 -13 -30.43 -73.52 -52.5 1.47 10.54 V
V
V
V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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saronas. FCC RF Test Report

Report No. : FG76506-01B

LTE Band 2/ 20MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3702 -45.31 -13 -32.31 -62.19 -57.1 0.72 12.52 H
5556 -51.83 -13 -38.83 -73.37 -64 1.00 13.17 H
9252 -43.59 -13 -30.59 -72.71 -54.1 1.39 11.89 H
11110.5 -43.50 -13 -30.50 -73.95 -52.6 1.47 10.57 H
14806.5 -41.03 -13 -28.03 74.13 -52.1 1.69 12.76 H
H
Lowest H
3702 -47.81 -13 -34.81 -65.78 -59.6 0.72 12.52 V
5556 -52.73 -13 -39.73 -73.94 -64.9 1.00 13.17 V
9252 -41.69 -13 -28.69 -70.93 -52.2 1.39 11.89 \%
11110.5 -43.50 -13 -30.50 -74.11 -52.6 1.47 10.57 V
14806.5 -41.23 -13 -28.23 -73.71 -52.3 1.69 12.76 V
V
V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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saronas. FCC RF Test Report

Report No. : FG76506-01B

LTE Band 4
LTE Band 4 / 1.4MHz / QPSK
. Over SPA S.G. TX Cable |TX Antenna .
Channel Frf&:in;y (5:;:) (Ialénr:) Limit Reading Power loss Gain Pol?glzva)tlon
(dB) (dBm) (dBm) (dB) (dBi)
3462 -46.59 -13 -33.59 -63.62 -58.3 0.78 12.49 H
10396.5 -44.58 -13 -31.58 -75.5 -54.52 1.41 11.35 H
13861.5 -42.15 -13 -29.15 -75.29 -52.77 1.54 12.17 H
H
H
H
Middle H
3462 -49.29 -13 -36.29 -67 -61 0.78 12.49 V
10396.5 -44.66 -13 -31.66 -75.31 -54.6 1.41 11.35 \%
13861.5 -43.08 -13 -30.08 -74.01 -53.7 1.54 12.17 V
V
V
V
V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 B2-7 of 28




saronas. FCC RF Test Report

Report No. : FG76506-01B

LTE Band 4/ 3MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3462 -46.49 -13 -33.49 -63.53 -58.2 0.78 12.49 H
8658 -47.88 -13 -34.88 -75.86 -58.61 1.39 12.12 H
10386 -45.00 -13 -32.00 -75.94 -54.96 1.40 11.37 H
13851 -41.70 -13 -28.70 -74.88 -52.34 1.54 12.18 H
H
H
Middle H
3462 -49.49 -13 -36.49 -66.87 -61.2 0.78 12.49 V
8658 -46.97 -13 -33.97 -74.59 -57.7 1.39 12.12 V
10386 -44.04 -13 -31.04 -74.44 -54 1.40 11.37 V
13851 -42.96 -13 -29.96 -743.88 -53.6 1.54 12.18 V
V
V
V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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saronas. FCC RF Test Report

Report No. : FG76506-01B

LTE Band 4 /5MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3462 -47.29 -13 -34.29 -64.09 -59 0.78 12.49 H
5190 -55.61 -13 -42.61 -76 -67.2 0.99 12.58 H
10386 -44.84 -13 -31.84 -75.45 -54.8 1.40 11.37 H
H
H
H
Middle H
3462 -49.99 -13 -36.99 -67.24 -61.7 0.78 12.49 V
5190 -55.51 -13 -42.51 -76.33 -67.1 0.99 12.58 V
10386 -43.74 -13 -30.74 -74.2 -53.7 1.40 11.37 V
V
V
V
V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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saronas. FCC RF Test Report

Report No. : FG76506-01B

LTE Band 4/ 10MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3492 -48.09 -13 -35.09 -65.34 -59.89 0.78 12.58 H
10470 -43.99 -13 -30.99 -74.86 -53.78 1.41 11.21 H
13966.5 -41.72 -13 -28.72 -74.57 -52.2 1.56 12.04 H
H
H
H
Highest H
3492 -51.63 -13 -38.63 -69.85 -63.43 0.78 12.58 V
10470 -43.46 -13 -30.46 -74.19 -53.25 1.41 11.21 V
13966.5 -42.63 -13 -29.63 -73.8 -53.11 1.56 12.04 V
V
V
V
V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: B2-10 of 28




saronas. FCC RF Test Report

Report No. : FG76506-01B

LTE Band 4/ 15MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3450 -45.53 -13 -32.53 -62.48 -57.2 0.78 12.45 H
5175 -55.63 -13 -42.63 -76.26 -67.2 0.98 12.55 H
10355 -44.08 -13 -31.08 -74.76 -54.1 1.40 11.43 H
H
H
H
Middle H
3450 -49.63 -13 -36.63 -66.72 -61.3 0.78 12.45 V
5175 -55.33 -13 -42.33 -75.97 -66.9 0.98 12.55 \%
10355 -43.08 -13 -30.08 -73.35 -53.1 1.40 11.43 V
V
V
V
V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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saronas. FCC RF Test Report

Report No. : FG76506-01B

LTE Band 4/ 20MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3450 -45.93 -13 -32.93 -62.6 -57.6 0.78 12.45 H
5168 -55.75 -13 -42.75 -76.14 -67.3 0.98 12.54 H
10344 -44.65 -13 -31.65 -75.12 -54.7 1.40 11.45 H
H
H
H
Middle H
3450 -49.03 -13 -36.03 -65.89 -60.7 0.78 12.45 V
5168 -55.55 -13 -42.55 -76.16 -67.1 0.98 12.54 V
10344 -43.25 -13 -30.25 -74.09 -53.3 1.40 11.45 V
V
V
V
V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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saronas. FCC RF Test Report

Report No. : FG76506-01B

LTE Band 5
LTE Band 5/ 1.4MHz / QPSK
. Over SPA S.G. TX Cable |TX Antenna .
Channel Frf&:in;y (('jEBRnP1 ) (Ialénr:) Limit Reading Power loss Gain Pol?glzva)tlon
(dB) (dBm) (dBm) (dB) (dBi)
1696 -61.40 -13 -48.40 -71.78 -68.45 0.53 9.73 H
2544 -60.05 -13 -47.05 -45.74 -68.06 0.67 10.83 H
3392 -58.47 -13 -45.47 -48.53 -67.83 0.77 12.28 H
H
H
H
Highest H
1696 -60.73 -13 -47.73 -70.49 -67.78 0.53 9.73 V
2544 -60.15 -13 -47.15 -74 -68.16 0.67 10.83 \%
3392 -59.19 -13 -46.19 -75.09 -68.55 0.77 12.28 \%
V
V
V
V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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saronas. FCC RF Test Report

Report No. : FG76506-01B

LTE Band 5/ 3MHz / QPSK

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1696 -60.70 -13 -47.70 -71.08 -67.75 0.53 9.73 H
2544 -60.36 -13 -47.36 -73.84 -68.37 0.67 10.83 H
3392 -58.56 -13 -45.56 -74.87 -67.92 0.77 12.28 H
H
H
H
Highest H
1696 -60.96 -13 -47.96 -70.72 -68.01 0.53 9.73 V
2544 -59.91 -13 -46.91 -73.76 -67.92 0.67 10.83 \%
3392 -59.00 -13 -46.00 -74.9 -68.36 0.77 12.28 V
V
V
V
V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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saronas. FCC RF Test Report

Report No. : FG76506-01B

LTE Band 5/5MHz / QPSK

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1688 -60.07 -13 -47.07 -69.93 -67.1 0.53 9.71 H
2532 -60.39 -13 -47.39 -73.82 -68.4 0.66 10.82 H
3376 -58.59 -13 -45.59 -74.63 -67.9 0.77 12.23 H
H
H
H
Highest H
1688 -61.77 -13 -48.77 -71.08 -68.8 0.53 9.71 V
2532 -60.49 -13 -47.49 -73.93 -68.5 0.66 10.82 \%
3376 -59.19 -13 -46.19 -75.04 -68.5 0.77 12.23 V
V
V
V
V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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saronas. FCC RF Test Report

Report No. : FG76506-01B

LTE Band 5/ 10MHz / QPSK

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1672 -61.90 -13 -48.90 -71.88 -68.9 0.53 9.68 H
2495 -60.31 -13 -47.31 -73.64 -68.3 0.65 10.80 H
3326 -58.63 -13 -45.63 -74.68 -67.8 0.76 12.08 H
H
H
H
Middle H
1672 -62.40 -13 -49.40 -71.83 -69.4 0.53 9.68 V
2495 -60.11 -13 -47.11 -74 -68.1 0.65 10.80 \%
3326 -58.83 -13 -45.83 -74.72 -68 0.76 12.08 V
V
V
V
V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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saronas. FCC RF Test Report

Report No. : FG76506-01B

LTE Band 7
LTE Band 7 / 5MHz / QPSK
. Over SPA S.G. TX Cable |TX Antenna .
Channel Frf&:in;y (5:;:) (Ialénr:) Limit Reading Power loss Gain Pol?glzva)tlon
(dB) (dBm) (dBm) (dB) (dBi)
5064 -53.52 -25 -28.52 -74.09 -64.89 0.95 12.33 H
10134 -42.07 -25 -17.07 -73.07 -52.54 1.38 11.85 H
15192 -39.59 -25 -14.59 -74.07 -52.42 1.73 14.57 H
H
H
H
Middle H
5064 -53.88 -25 -28.88 -74.62 -65.25 0.95 12.33 V
10134 -41.05 -25 -16.05 -71.77 -51.52 1.38 11.85 \%
15192 -37.92 -25 -12.92 -72.02 -50.75 1.73 14.57 \%
V
V
V
V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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saronas. FCC RF Test Report

Report No. : FG76506-01B

LTE Band 7 / 10MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

5064 -53.35 -25 -28.35 -73.96 -64.72 0.95 12.33 H
10116 -42.35 -25 -17.35 -73.36 -52.85 1.38 11.88 H
15192 -39.45 -25 -14.45 -73.93 -52.28 1.73 14.57 H
H
H
H
Middle H
5064 -54.18 -25 -29.18 -74.92 -65.55 0.95 12.33 V
10116 -40.01 -25 -15.01 -70.73 -50.51 1.38 11.88 \%
15192 -37.72 -25 -12.72 -71.88 -50.55 1.73 14.57 V
V
V
V
V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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saronas. FCC RF Test Report

Report No. : FG76506-01B

LTE Band 7 / 15MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

5058 -53.06 -25 -28.06 -73.65 -64.42 0.95 12.32 H
10116 -41.96 -25 -16.96 -72.97 -52.46 1.38 11.88 H
15174 -38.64 -25 -13.64 -73.06 -51.36 1.73 14.45 H
H
H
H
Middle H
5058 -53.50 -25 -28.50 -74.24 -64.86 0.95 12.32 V
10116 -40.29 -25 -15.29 -71.01 -50.79 1.38 11.88 \%
15174 -38.73 -25 -13.73 -72.78 -51.45 1.73 14.45 V
V
V
V
V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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saronas. FCC RF Test Report

Report No. : FG76506-01B

LTE Band 7 / 20MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

5004 -53.28 -25 -28.28 -73.76 -64.55 0.94 12.21 H
10008 -40.81 -25 -15.81 -71.86 -51.53 1.37 12.08 H
15012 -40.01 -25 -15.01 -73.86 -51.67 1.72 13.38 H
H
H
H
Lowest H
5004 -53.76 -25 -28.76 -74.43 -65.03 0.94 12.21 V
10008 -40.79 -25 -15.79 -71.51 -51.51 1.37 12.08 V
15012 -39.05 -25 -14.05 -72.62 -50.71 1.72 13.38 V
V
V
V
V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: B2-20 of 28




saronas. FCC RF Test Report

Report No. : FG76506-01B

LTE Band 38
LTE Band 38 / 5MHz / QPSK
. Over SPA S.G. TX Cable |TX Antenna o
Channel Frf&:in;y (5:;:) (Ialénr:) Limit Reading Power loss Gain Pol?glzva)tlon
(dB) (dBm) (dBm) (dB) (dBi)
5142 -53.99 -25 -28.99 -74.69 -65.5 0.97 12.48 H
7716 -50.46 -25 -25.46 -75.81 -60.28 1.19 11.00 H
10278 -42.00 -25 -17.00 -72.94 -52.18 1.39 11.57 H
H
H
H
Lowest H
5142 -53.71 -25 -28.71 -74.58 -65.22 0.97 12.48 V
7716 -50.72 -25 -25.72 -75.97 -60.54 1.19 11.00 \%
10278 -42.38 -25 -17.38 -73.1 -52.56 1.39 11.57 \%
V
V
V
V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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saronas. FCC RF Test Report

Report No. : FG76506-01B

LTE Band 38 / 10MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

5220 -51.47 -25 -26.47 -72.34 -63.11 1.00 12.64 H
7830 -49.95 -25 -24.95 -75.67 -60.08 1.19 11.32 H
10440 -44.03 -25 -19.03 -74.91 -53.88 1.41 11.26 H
H
H
H
Highest H
5220 -51.56 -25 -26.56 -72.59 -63.2 1.00 12.64 V
7830 -49.80 -25 -24.80 -75.55 -59.93 1.19 11.32 V
10440 -43.00 -25 -18.00 -73.73 -52.85 1.41 11.26 V
V
V
V
V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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saronas. FCC RF Test Report

Report No. : FG76506-01B

LTE Band 38 / 15MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

5214 -54.65 -25 -29.65 -75.47 -66.28 1.00 12.63 H
7824 -50.72 -25 -25.72 -76.44 -60.84 1.19 11.31 H
10422 -44.46 -25 -19.46 -75.35 -54.35 1.41 11.30 H
H
H
H
Highest H
5214 -53.87 -25 -28.87 -74.85 -65.5 1.00 12.63 V
7824 -50.12 -25 -25.12 -75.87 -60.24 1.19 11.31 V
10422 -43.13 -25 -18.13 -73.87 -53.02 1.41 11.30 V
V
V
V
V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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saronas. FCC RF Test Report

Report No. : FG76506-01B

LTE Band 38 / 20MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

5142 -53.50 -25 -28.50 -74.2 -65.01 0.97 12.48 H
7716 -50.60 -25 -25.60 -75.95 -60.42 1.19 11.00 H
10278 -42.28 -25 -17.28 -73.22 -52.46 1.39 11.57 H
H
H
H
Lowest H
5142 -53.97 -25 -28.97 -74.84 -65.48 0.97 12.48 V
7716 -50.12 -25 -25.12 -75.37 -59.94 1.19 11.00 \%
10278 -42.10 -25 -17.10 -72.82 -52.28 1.39 11.57 V
V
V
V
V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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saronas. FCC RF Test Report

Report No. : FG76506-01B

LTE Band 41
LTE Band 41 / 5MHz / QPSK
. Over SPA S.G. TX Cable |TX Antenna o
Channel Frf&:in;y (5:;:) (Ialénr:) Limit Reading Power loss Gain Pol?glzva)tlon
(dB) (dBm) (dBm) (dB) (dBi)
5298 -54.03 -25 -29.03 -75.1 -65.8 1.03 12.80 H
7950 -48.13 -25 -23.13 -74.73 -58.6 1.19 11.66 H
10602 -43.44 -25 -18.44 -74.2 -52.97 1.42 10.96 H
H
H
H
Highest H
5298 -53.57 -25 -28.57 -74.87 -65.34 1.03 12.80 V
7950 -47.84 -25 -22.84 -74.56 -58.31 1.19 11.66 \%
10602 -42.51 -25 -17.51 -73.14 -52.04 1.42 10.96 \%
V
V
V
V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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saronas. FCC RF Test Report

Report No. : FG76506-01B

LTE Band 41/ 10MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

5292 -53.57 -25 -28.57 -74.69 -65.33 1.03 12.78 H
7938 -49.14 -25 -24.14 -75.61 -59.57 1.19 11.63 H
10584 -42.86 -25 -17.86 -73.68 -52.43 1.42 10.99 H
H
H
H
Highest H
5292 -51.80 -25 -26.80 -73 -63.56 1.03 12.78 V
7938 -48.18 -25 -23.18 -74.74 -58.61 1.19 11.63 V
10584 -42.65 -25 -17.65 -73.33 -52.22 1.42 10.99 V
V
V
V
V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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saronas. FCC RF Test Report

Report No. : FG76506-01B

LTE Band 41/ 15MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

5280 -53.10 -25 -28.10 -74.12 -64.84 1.02 12.76 H
7920 -49.38 -25 -24.38 -75.74 -59.76 1.19 11.58 H
10566 -43.96 -25 -18.96 -74.77 -53.56 1.42 11.02 H
H
H
H
Highest H
5280 -50.82 -25 -25.82 -71.98 -62.56 1.02 12.76 V
7920 -48.81 -25 -23.81 -75.25 -59.19 1.19 11.58 V
10566 -41.50 -25 -16.50 -72.19 -51.1 1.42 11.02 V
V
V
V
V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 B2-27 of 28




saronas. FCC RF Test Report

Report No. : FG76506-01B

LTE Band 41 / 20MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

5274 -50.91 -25 -25.91 -71.93 -62.64 1.02 12.75 H
7911 -49.19 -25 -24.19 -75.55 -59.55 1.19 11.55 H
10548 -42.58 -25 -17.58 -73.41 -52.22 1.42 11.06 H
H
H
H
Highest H
5274 -49.08 -25 -24.08 -70.25 -60.81 1.02 12.75 V
7911 -49.11 -25 -24.11 -75.55 -59.47 1.19 11.55 \%
10548 -41.07 -25 -16.07 -71.78 -50.71 1.42 11.06 V
V
V
V
V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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